HEF, FILTER
O EHGING

AEF, FRUM)
STECRING PR

HEF, FROMT
SYREANG P&

NOTE: ALWAYS USE ORIGINAL EQUIPMENT ALL UNNUMBERED

PARTS. Use of service/replacement parts other than ITEMS ARE INTERCHANGEABLE

original equipment parts may void yaur warranty. WITH CPPOSITE SIDE 331883 D
v—F—.\

4 g




KEY¥# PART®

1 302307
a 302524
3 302314
4 323731
S 71100
€ 02408
7 2488
g 20864
9 303228
1% 2B
13 331379
M 180020
15 1502
1% 120992
19 302331-830
20 35497
21 45263
23 05346
24 305850
26 305895-853
27 AORRST-851
28 1488
28 25086
33 292114
KV 52151
4 /N
42 310534
43 300302
45 331184
48 318304
5 305820
52 47345
53 47345
s8 300303
60 12501
&2 DE4705-853
76 330547
77 456478
78 339697
- 79 333630

DESCRIPTION

SHAFT, STEEFING EURO L'r EHOHT....
Pl DXOWEL STR ERO LT .. .
FINION. STEERING
SCREW, 5/15-24)( 7E (TQ 30-35 FT#) .
NUT, 5/16-24 HEXWOFLLK ...
BEARING, SFAL S00IDX, ODX .75
WASHER, FLAT .504% , /5X.0L9.....
RING, RET E 39X 04TRUS13350 ......
AUSHING STRSHFT UPPER .
BUMPER HOON/DASH MF EURO TOP,
DASH, TALL LT (H19) .. cericesssmssssearisnarons
SCREW, 1/4-2000 .75 HHC ...

NUT, 1/4-20 REGHEXCTALK ..
WASHER, FLAT 281X ,60X.008.
DASH LOWER SHORT LT ....,....
SCREW, 5M6-18X 50 WAHHTAP ...
SCREW, 5/16-18X 37 WAHHTAP ...,
SCREW, 1/4-20X 50 WAHMTAP ..
SEAEW, 1/4-20X SOPHPNTAP ...,
BRACKET, HOOD RH H19/G16...
BRAGKET, HOOD LH G-16.......
NUT, 5/16-18 REGHEXCTHLK .
BOLT, .500% .375 HHSH &116-1
HOGD,EURQ H-18 LT UPPER -5d- .
LOGING (70" 47462 WIDE BLK ..........
LENS EURO Il HOOD SMOKED GREY ...,
DECAL REFLECTOR VERI HOOD ......
SCREW, £10 X 50 HHTAPPST BLK ......
GHILLE, Gr1B LT oeocciremremrrarnsmrineer
BEREW, 1/4-14X, 76PHPNHDTAP BLK
ASSY GAS TANK 1.5GAL, (opnom
CLAMP.HQOSE SCREW TYPE ..
GLAMP,HOSE SCREW TYPE
SCREW, .25X.75%.51HHWAPLASTITE
CAP, FUEL 2.5° THROAT .,

HEAT SHELDFRO 158 .'! GA
STEERING WHEEL..........

FIN, SPRING.250DIAX2,00LG HVF
PARTS MANUAL...
OPERATOR'S MANUAL....

T




E4620-030

B R LiIFT
LINK G,

HEF. CHANNEL SEAT

BRACKET
{INSIDE SLOTS)

DD NI

HEF. FRONT
STECHING PG.

NOTE: ALWAYS USE ORIGINAL EQUIPMENT ALL UNNUMBERED
PARTS. Use of servicefreplacement parts other than ITEMS ARE INTERCHANGEABLE
orlginal equipment parts may vaid your warrany. WITH OPPOSITE SIDE 325470 H




E4620-030

KEY# PART#

1 322063-630
2 322069-630
3 38498

4 5487

6 305259

7 206397

g 56080

$ 55273

10 180020

1 51308

12 120385

18 305381

17 56030

18 55273

21 303155

22 44311

23 1084

a4 180020

25 1502

26 56030

27 1498

29 302697830
30 305424830
33 a

34 35368

36 330463

37 120593

ag 35498

59 56907

41 3103648

42 315007

43 1484

46 309225

4 314888

48 314880

51 120393

52 120638

63 180077

54 806857

>)
po.

DESCRIPTICN

SEAT SUPPORT ELECTRIC LIFT ... SN
SUPPORT FENDERASEAT ELECTILIFT ... ...
SCREW, 5/16-38X .75 WAHHTAP _.........
BCRAEW, 5/16-18X .50 WAHHTAPR ...,
BUPPORT FENDER RIGHT BLACK ..
SUPPORAT FENDER LEFT  BLACK..
SCREW, £/18-18)CTSWDFLLK .......
NUT, &16-18 H)CWDFLLK....
SGHEW 1/4-20X |75 HHC ..
NUT, 1/4-20 WDFLWHIZ-LK
WASHER, FLAT 250X 56X, 043
SUPPORT SHIFT PLATE ...
SCREW, 516-18X, 7-'SWDFLLK
NUT, 5/16-18 HXWDFLLK...
FENDEREURQ F-10 GT ..........
SCREW, 1/4-30X .75 WAHMTAP .....
WASHER, FLAT .281X1.00X.063PL
SCHEW, 1/4-20X 7S HHG ........
NUT, 4/4-20 REGHEXGTHLK ...
SCREW, 6r16-18X. 7SWDFLLK .
NUT, &16-18 AEGHEXCTALK
CHANNEL SEAT RH

PN
Dﬂl

LT

SPRING, SEAT 1.500DX2.25LG .,....
WASHER, FLAT 244X REX.DES . .
SCREW, 5/16-18X .75 WAHNTAP ........
COVERSEAT SPRING 1,5IDX100LG ..,
SUPPORT FOOTREST STIFNR AH ._...
BUMFQAT,FOOTAECST STIFNR LH |
NUT, 5/16-t8 REGHEXCTRLK ......
FASTENER, RATCHET BLACK ...
FOOT PAD, ASSY RH ERD W/ADH .. -
FOOT PAD, ASSY LH ERO WIADH ...coovvsnviiseiesorarnee
WASHER, FLAT 344X ,68X.055 ...
WASHER, HVSPTLK 328X 604,09 ,,
SCREW, 516-18X .75 HHC ..

SEAT MICHIGAN GEN, WSW HOLE .

SRR E NN SN DM A DG o AR e I 5 e

FENDER/SEAT/C




HEF. DRIVE,
STEER ASSY PG,

ALFE, 100D, SHAFT
£ DATHPG.

NDTE: ALWAYS USE QRIGINAL EQUIPMENT
PARTS. Use of service/replacement parts other than
original equipment parts may void your warranty.

ALL UNNUMBERED

ITEMS ARE INTERCHANGEABLE

WITH OPPOSITE SIDE

3318

78 D




E4620-030

KEY%# PARY®
1 WI1H74-830
2 305260
B 302321-853
7 56030
a 55273
9 53852
{0 07112
12 A

12:5 3106870-830
12-10 180077
{218 1498
1220 DOSD40
12-21 896416
1227 35826
1225 . 308339
1226 317018
12427 180124
{2-28 1493
13 1801348
14 2483
15 1499
17 706

iR 642

18 35625
23 300328
24 120369
26 120382
28 302908
26-1 57158
262 124025
26-3 202907
27 120382
28 124925
41 321515
4141 24167
41-2 321516
41-3 314415
41.4 TIRE
a4 304444
45 JOBEES

DESCHIPTION ary

FRAME, EUNO ,,, .
GDVEH,SEOT'OR BOLT Pl.AS
BRACKET, FRONT AXLE SUPPORT
SCAEW, 516-1BX.75WDFLLK .,
NUI, &/3-14 HXWDILLK ..
SGREW 5MB«1BX.75 HXWDFL
PLUG.FRONT AXLE 1.938DIAX 06
SUB-ASSY FR AX ERQ LT SHORT.
AXLE ASSY FRONT WELD BLK
SCHEW, 5/16-18X .75 HHG .....con
MNUT, 5/16-18 REGHEXCTRLK ..
ABSY SPDLE RHEROIT .. .
WASHER, FLAT 391X1 00X 125
RING, RETEX 57X 05THU$133‘75
ASSY SPOLE LH EROLT ... -
ARM STEENING UPBER BLACK ..
SCREW, 3/8-16X2.50 HHC ..
KUT, ¥8-16 HEGHXGT‘HLK
SCREW, 3/8-16X3.00 HHC .,
WAth:F! AUIDX1.250X.07 BELLVII.. -
NUT, 3/8-18 BEGHXCTALK ...
ZERK, GREASE FITTING ..
WASHER, FLAT .755X1.31X.075.,
AING, RETEX 57X.05TRUS133-75 ..
1115 ROD 625D1A GAND ENGAGER
NUT, 3r8-24 REGHEX ...,
WASHER, REGSPTLH, 403K 68X .1
LINK, ASSY 625DIA DRAG LT sWS
BALL JOINT &8 THO SHORT STUD
NUT, ¥/8-24 REGHEXJAM ..
LINK, 625014 DRAG LT dW&
WASHER, REGSPTLK.358X. BEX.10
NUIT, 8-24 REGHEXJAM ...
TIRE & AIM, PV 18X6,0X6 ......
VALVE STEM

BIM, WHEEL

BEARING, FL

REFER TQ TIRE TREAR PAGE
HUB CAF, 6~ EUMKG e K
CLIP, HUBCAF' TINN HC2BEET-DTToA vrrerrm e assrerss- B

A ORDER INDIIALIAL PARTE

9 W




E4620-030

NOTE: ALWAYS USE QRIGINAL EQUIFMENT
PARTS. Use of service/replacement pans other than

1 original equipment parts may void your warranly.

wom— s

RLIPYY

.FRONT
STELAING PO

ALL UNNUMBERED
ITEMS ARE INTERCHANGEABLE
WITH OPPOSITE SIDE

- — ——

32573

7D

———




E4620-030
KEY%# PART#
1 314511
2 44811
8 120380
4 120375
& 302403
10 180091
1 120093
12 44108
22 308719
28 12419
26 31341
27 313649
28 421051
29 45602
a0 25177
53 323638
33.1 308384
432 124925
838 315642
A3-4 304260
335 300399
34 323537
24-9 8304
84-2 124925
243 313643
24-4 304260
5 308399
a5 1R1646
36 412349
81 304120-853
52 304121-B53
53 181638
54 120382
58 412340
56 A7792
B1 A2R7H6
611 315264-830
61-2
61-4 12289
614
&1-5 12325
616 315287
817 12466
c1-8 21682
51-0 36311
65110 320531
€1-12 456722
e 14 315265
L] [zin oy}
63 120853
84 1458
85 181883
H 313645-855
72 08
73 322959-859
75 313639
7 304716
78 304122
79 274654
81 v yrd
uz w2878
83 181709
a4 274654
a 302594
82 302588
[:x] 445353
Bq4 212243
86 302583-A53
74 S5497
98 85498
9% 1498
100 446363
10y A1 RARS
1011 24187
101-2 316667
101-3 RE
102 204443
103 B569

DRIVE/STEER ASSﬁMBI.Y

DESCRIFTION

BRACKET, REAR PIVIOT HYDRO ...
SCREW, 1/4.20X 78 WAHHTAP
WASHER, REGSF LI, 263X.49X.
NUT, 1/4-20 REGHEX .........,
BEARING SPINDLE FR W/HOI
SCREW, 5/16-18X2.50 HHG .
WASHER, FLAT 344X 69X
NUT, 57t6-18 HWDFLGCTRLK
PIVOT, STEERING FTery
BOLT,.562X 340 HHEH 38-24 .
SPAVER, STEEAING SHAFT RYDAO
SHAFT, STEERING PIVOT HYDHO
SCREW, 5/16-24X1.00 HHC .,
WASHER, FLAT 333X .87X 119
WASHEH FLAT ,7CGX1.19X.048...00000
TIE ROD, ASSYHH EURO 4WB&LFHYDR
BALL JOINT LM 3/8-
NUT 3’5 24 HEGHEXJAM
& XD X 6. 7
BALL JO'NT R 38

NUT, .24 REGHEXJA
noo ;rct)F'. 17270 X Lo 91!.6 ZING .

NUT, /8-24 H

ARM REAR WH STH {r p{

ARM, REAR WHEEL S EE

&UHI:W 316

WASHER HEGSF’TLK assx EB% 0

NUT, 3/8-24 HXCTH

SCFIEW 3/8-16X1.00 WAHHTAP BLK

UQOINT 4-WS HEAVY .-

HUB ASSENELY HEAVY sererts

NON-SEHVICEABLE gaﬂmsn PART#A24578)

F‘SN STEERING .
*tnwc:am.e CHDER BARTHSSIE 8]

i CRERE RN N LR - H
M %o 302 o2 P s 8 22 3 32 0%
LS IR Y EER T NSO A ISP RGPS - SIS PR V- & N NN-0 N 4 48

PIN, GROOVED . 250 DIAX'I B0LG ..
U-JOINT ASSEMELY W/ZERK (LDNG}
PIN, SPRING,250DIAX 1. SOLG HV Lo
BRNEZ, FALL RADA-PAA -7/8 ..
SCREW, 5/16 ’LEX‘! 00 HHG ,
WASHER, FLAT 344X 6OX.DES
NUT, 5/16-18 HEGHEXCTRLK
SCREW, 1/2-20X 50 HHC _
BRKT X-AXLE M| 8 WYS HYDHQ
SCHEW, 5/16-18X .75 WAKHTA
ERAOKET HYDRD 4W& SUFPORT

NUT, 1/-20 REGHXCTRLK.
FOLLDWEFI AOLLER ..
ROLT, 266X BOC HHSH BiB-24 .
WAsHER FLAY 375X BEX.082 ..
NUT, &/8-34 HXCTRLK -
PLATE PIVOT STEERING EUFICJ.
SCREW, £16.18X 50 WAHHTAP .
SCREW. §/16.19X .75 WAHHTAP'.
NUT, 5/{5-18 REGHEXCGTRLK ......
WASHER, FLAT 375X eax 085 .
TIHE & RIM 20X10.0040 ., OCCOC =T X0 MC0CCO0ECI00 G0
‘;;f“- ESTE

HEFEF! TO TIRE TREAD PAGE
HUB EUR

cLP, HUBCAP I'INN WC254B701 7-

[ = 4 1 8>z 3: 8-
NM&N"O—-i-—---‘—'-—‘—-ﬂ“—ﬂah}w.mbinm-—t.ﬁ}‘—-.—-‘—-‘—ﬁ—-

c
3

I —

oz




E4620-030

REF. OMYE
‘STECR T,

HEF FFNOER. 56T
o UPPER REAT PG

LB

&
. [

@_& ‘ LIFT Wine: PO
\ 2

NOTE: ALWAYS USE OHF IGINAL EQUIPMENT ALL UNNUMBERED
PARTS. Use of service/replacement parts other than ITEMS ARE INTERCHANGEABLE .
original cquipment parts may VOid your warranty. WIiTH OPPOSITE SIDE 324730 £

12 -4y

“




KEY¥ PART#
1 310206
2 318271
4 35487
g 1800R7
7 B45
B 48522
9 29170
10 120089
11 1408
16 810356
17 180020
18 45931
21 826025
22 Fara
frics 330107
24 121282
310283-830
32 300302
L] 1RO020
34 51335
35 304729
36 120238
47 304936
49 412344
56 310480
57 456652
L] 102570
62 310088
63 310094
64 57626
€5 308523
66 120880
1123 180020
71 a
a1t 310813
82 310187
96 310174
87 180077
1] 1459
113 A10281
12 3149608
13 3710088
114 2483
s 1495
121 310260
122 314738
128 326008
126 310087
127 1458
31 310257-853
132 302335
153 13271
134 36407
141 4217
142 304367
143 120385
144 121223
151 814765
152 310263
153 1498
154 ASBUZ
188 313860
161 303031
162 39659
163 A5g92
164 120377
165 120382
167 A10276

- ANS TRNSAXLE HG #21 7-1!)103

DESCRIPTION
SHIFT ROD, ASSY BLK ..

BRAGKET CL/BR ARM ..,
SCREW, 5/16-18X ,50 WA -
SCREW, 5/16-18X2,00 HHG ..........
WASHER, FLAT .300X1,25%.119.,
WASHER FRICTION 1.250DX,3410
SPRING ...
WASHER, FLAT "S4¥% 59X.065.

KUT. $1E618 REGHEXCTRLK ...
BHKT, PIVOT 8H LEV ovviareee
SCREW, 1/4-20X ,75 HHC ......
NUT, (7420 WDFI. MAG-LCOK ..
ROD SKIFT
WASHER, FLAT 465X 924,065,
SPRING, TOHS 552X1,05X.005 .,
FIN, COT IEH 0% DIAX 750G ..
QUADRANT SHIFT HYDRG .. ...
SCREW, #10 X 50 HHTAPPSY BLK
SCREW., 1/4-20X .75 HHC .

NUT, 1/4-20 WDFLWHIZ-LK
HANDLE, 1/2-18 ..o
NUT, 1/2-13 HEMJAM ...,
SHIET LINK ASS'Y .B2EINA,
NUT, 3824 HXCTRLK ..
ARM SPEED CONTROL HYDHO -
PIN, SPRING, 1BZDIAX BBLG HVPL..
SCREW, 1/4-20X, 33N YLALF ISCTCPPT
PULLEY ASSY HYDRU .....cmmurirmeeinee
NUT PULLEY 172-20 AND 1/4-20
WASHER, FLAT .281X1.25X.06.. ...
FAN,HYDRO 7.00DiA-10 RLADES |,
WASHER, REGSPTLK, 263X.49X 07 ..
SCREW, 1/4-20X .75 HHC ..

MOUNTING B
MOUNTING BLOGKS HVDF%O
STABIUZER BRACKET ...

ROD-RELIEF VALVE ZING ..
CAP, MEMORY ROD 3B)DK 75 BK
BOLT SN QIR IHISH 1420 e
WASHER, 391DX1.25DX.07 BELLVIL .
NUT, 516-18 HEGHEXCTHLK
LEVER PARK BRAKE .,
ROD GLUTEM 1seaninnas v smmnemssrostssrinae
SRRING, BRAKE HG HYORO (EURO) "
BOLT, 800X 500 HHSH 511543
NUT, 5/16-18 REGHEXCTRLK ...
ASS\" WELD CIL/BR RDD ..
PAD, CLUTCH/BRAKE MOLD Wi BLK .
BHRACKET CL/BR ARM .. .
BCREW, 5/16-18X &0 WAHHTAP .
RCD, PARKING BRAKE -
KNOB, PARK BRAKE BLKBSS .
WASHER, ELAT 250X ,56X,04%
PIN, COTTER .bGE DIAX FELG .,
ARM IDLERS ...
BOLT, .£21X. 143 HHSH B/1E.18
NUT, 51618 REGHEXETRLK ...
WASHEF! FLAT 330K 87X, 119
EPRING,CLUTCH 113X, 750X6.88 .
PULLEY. IDLER V4L 2,12EFF DIA .
RETAINER,BELT ., -
BOLT, /8- 16}(1 50 C.AHHbN
NUT, 3/B-16 REGHX ,,
WASHEFI REGSPTLK. 393X BBX 10.. ,
BELT. V 4l. 82,5 HYDRO TRAGTION _.iwnmmimne

A SEE TRANSAXLE BREAKDOWN PAGES IN THIS MANUAL

13 Y




DETAIL ‘A’

ALL UNNUMBRERED

NOTE: ALWAYS USE ORIGINAL EQUIPMENT
PARTS. Use of service/replacement parts ather than ITEMS ARE INTERCHANGEABLE
original equiprment pans may vold your warranty. WITH OPPOSITE SIDE A2E734 8

14”‘2)/




KEY% PART#

1 30RATH-B53
H 304067853
3 302338853
4 180077

3 1448

0 300213-833
11 302360-853
12 180077

14 1488

1] 302380

16 120364

7 121222

30 503230

a1 55273

32 S7072

a3 -48306

34 205522

35 1488

40 308227

41 121222

42 120693

46 302205

47 1488

48 45602

48 38149

50 302357

51 300310

52 200911

55 53352-854
56 58390

87 88325

58 58329

89 304730

65 301239

86 300171

67 44108

I 302383

72 1458

72 200171

79 302208-853
g0 35497

DESCRIFTION oTy
SHAFT, ASSY FRONT LIFT EMRO _cmemmrmeiicnnees

BRACKET. FRONT HANGER RH ..,
BRAGKET, FRONT HANGEH LH. ......
SCREW, 5/16-18% ,75 RHC ........
NUT, 51818 REGHEXCTALK .......
SHAFTASSY REARLIFT EIC EUR ..,
BRACKET, REAR HANGER EURC ,..i..
SCREW, 5/16-18X .78 HHG ..o
NUT, 5/16-18 REGHEXCTHLK ..
RODS, TIR o vsenermeemssrorme pimsesinssrsare
WASHER, FLAT 408X 81X.065 ..
PIN, COTTER 090 DIAX 75LG.
ASSY PULLEY BRKT. ...
NUT, 516-18 HXWDFULLK

PULLEY POWDER METAL ....
ReL T, 275X . 700 HHSH 5/16-
NUT, &16-18 REGHEXCTRLK ..
CABLE.DECK LIFT .........
PIK, COTTER .080 DIAX , .
WASHIEM, FLAT 244X 6aX BRS
ASSY, UPPER SHAFT ...

NUT. 5/16-18 AEGHEXCTALK ..
WASHER, FLAT 333X B7TXK 118,
BOLT, 375X .§Q0 HHSH 5/16-10 ..

PIN,CLEVIS 10DIA+A75LG ........

RING, RET E 81X 28TRUX56133-31.
HEIGHT LEVER ..o ieeesnsimnemsmenirns
ROD, ACTUATOR .. emmim st s
HNOB, HEIGHT ADJ PUSH BUTTOM .,
SPRING, HEHGHT ADJUST .y
GRIP, HAND .T4I0X5.15...
PAWL, SQUARE +voormmsensimnarees
BOLT. 500X 270 HHSH 5/16-1B ..
NUT, 4610 HWOFLCTRWK ... .
CQUADRANT , .covviese i et
NUT, 5146-18 REGHEXCTALK .
BOLT, 500X 270 HHSH 5/18-18..
BRACKE I, SUPPOAT ENGAGE ...
SCREW, 516+ 18X 50 WAHHTAR L.oomc i

% 5,




REF. HOAQR
SHAFT §
OAGIEFPG

REF. MOOD,
SHAFT &
DASHPG.

NEF, FRONT
STEERING PC,

NOTE: ALWAYS USE ORIGINAL EQUIPMENT
PARTS, Use of sarvicerreplacement parts other than

original equipment parts may void your warranty.

ALL UNNUMBERER
ITEMS ARE INTERCHANGEABLE
WITH OPROSITE SIDE

j HARDWARE

16 .25,,_-?

GASKET &

iNCLurED

WITH ENGINE

333266 A




EA4620.030

KEY® PART#

4 A

2 50047

3 138485

4 7174

6 47Be2B

8 48049

1 315894
15 35287

17 305553
18 305554
19 58472

20 305555
2z 2796

23 35497

24 44811

23 304700-853
26 57072

27 ABaRAR
28 920922853
2q 55273

31 314797
84 57689

41 30443y
42 307362
43 320559
44 459
45 158585
46 120622
57 333264
58 57366

59 824297

A SEE ENGINE MANUAL

DESCRIPTION

ENGINE,14-16HP VANGUARD. ...
SCREW, 3/B8-16X1.25 WAHHTAPBLKP
WASHER EXLK .3p4X.6BX 04 ........
NIPRLE 2 1BNPTX 4™ ZINC...
CAP, PIFE/8-18 NPT 2N PL ..
TUBING 26X.50X BULK (GAS LINE
REGULATOR VOLTAGE BS W/Q SE NSOFI
SCREW, #8-32X 38 HHWATAR . .
MUFFLEF! 14718 TWIN NLSN 22‘/’550
EXHAUST TUBE 15HP RH B&S VANG
DCFLECTOA SINE OUT (BS222573) ...
EXHALST TUBE 15HP LH 84S VANG
BRAGKET, TRANSAXLE ..,
SCREW, 5/16-18% 60 WAHHTAP
SCREW, 1/4-20X .75 WAHHTAP .
BRACKET MUFFLER ...

BOLT, 5/16-18X 63 CARRLN ..
PLIBHNUT 518 BOLT RETAINER
SHIELD, MUFFLER HEAT TWIN ..
NUT, &/15-18 HXWDFLIK ..........
QIL SENSOR, B&S TWIN CYL.,..
RETAINGH, 0110X.62X.03 WINE ,
KNQB, THROTTLE CTL MOLD., ..ivicres
THROTTLE CONTRQOL ERC 18 TWIN .
SCREW, 1024X.63PHPNMA CRSE,,..,
NUIT, #10-24 HXHDNYLK, ... .00
SCREW, #8-32X .38 PHPRMA .,
NUT, na 42 REGHX ..
PLENTUM 20HP B&S H‘IB VT B LK.
SCAEW, 10-16X 80 DRILLTITE ....vvore.

SHIELD,HEAT $EHP VANGUARD RH ..o

ENGINE & CONTROL ASSE

17 ’by‘




E4620-030

NOTE; ALWAYS USE ORIGINAL EQUIPMENT
PARTS. Use of service/replacement parts other than
original equipment parts may void your warranty.

Al L UNNUMBERED
ITEMS ARE INTERCHANGEABLE
WITH OPPOSITE SIDE

329072 C




Tt

E4620-030

PART#

322056-930
14498
212702
57072

1408
320034-853
320034
1265

50618
320037
AQBE2
320032
320667
320046
320565
1282

202117853
417088
181908
120638
320370
320872-853
57081
27150
120384
212704
180077
1486
180078
1498

DESCRIPTION QTyY

MOWER DECK 46750 ASSY BURGH i
NUT, 5/16-18 REGHEXCTALK ........
BRAGE, SKID v iirerinrceasine s
GOLT, 8/18-184 68 CARRIN ...
NUT, 541518 REGHEXCTRALK .......
QUILL 46"DECK WIZERKS ASSY ...
SHAFT/SADDLE 48” DECK wwriererann
BEARING, BALL 6203-A-G3 {SEAL)
DUST SHIELD ..ccrvcomnesmassmisss st ganes-sss-»
QUILL CASTING 46"DECK MACHINED
BEARING, BALL G203-2AA(SEALS)-C3 .
SPAGER, SLEV 669X G8X4.281 .......
SPACER QUIL, 46 INCH DECK ......
45" QUILL PULLEY SPLIT-STEEL ...
WASHER, SPECIAL OLIILL 46 DECK,
NUT, 711620 WDFLLK......
ZERK, GAEASE FITTING ...
SOREW, 5/16-18X TS WAHHTAPR i ramtees s 1
SCREW, 5/16-18X1,38 WAHHTAR win
NUT, 6/16-18 REGHEXCTRLK ..
BLADE, 16.13 HIGHLIFT BLACK
SOREW. 5/8-2¢X1.00 NYLHHG _....
WASHER, .32IDX 1, 250X,07 BELLY
DECAL, REGISTAATION ....oo.coovne-
UET SUPT, BAKT ....ormrssirm
BOLT, §/15.18% .53 CARALN ...
NUT, 5/18-18 REGHEXCTRLK ...o.o.ouruee
BRAAGKET, GRUGE WHEEL LH BLACTK..
BRAGKET GAUGE WHEEL RH. e
SGHEW, SHE-18X 7B HHC .......
NUT, 71618 REGHEXCTRLK ,
BOLT, 6/16-18X &3 CARRLN ...
NUT, 5/16-18 REGHEXGTRLK ...
BRACKET GHUTE MQWUNT 46 .....
WASHER, FLAT 469X .92X.065..
BOLT, 5/16+18X &3 CARRLN .......
NUT. 5/16-18 REGHEXCTRLK
BOLT, 6/16-18X1,00 CARALN ..
SPACER ..\evyearees sinmssessis e
WASHER, FLAT .32BX1.06%.062.
NUT, 1618 REBHFYCTHLK ...
BRAGKET, PULLEY SUPPORT ...
SCREW, 3/8-16X2.50 HHG ...
SUPPCORT, STRAP ...
SUPPORT SHAFT ...
WASHER, HEGSPTLK 203X 66X.10
SCAEW, 38-18X .75 HHG .o
SCREW, 1/4-20%1.75 HHC ..
NUT, 1/4.20 REGHEXKEPS.......
\DLER ARMAG/43/46DECK EC
WASHER, FLAT ,581X1.06X,
QCREW, RAB-24X1.00 HHG & .,
WASHER, HVSPTLK 328X .50X.0
IDLER SHAFRT 46" DECK ...
BRACKET, ICLER SUPPQRT .
BOLT, &-16% 7E CARRIN ...
NUT, 3/8-18 HEXKEPS ..,
WASHER, FLAT 406X B1X.085......
BRAGKET.MOUNTING 48° DECK ..
SCAEW, bME-18% .73 HHO ...
NUT, 5/16-18 REGHEXCTRLK ...
SCREW, 516-18%1.00 RHG .......
NLIT, 8M16-18 REGHEXCTALK .ouiiaes

eI e

Ty ovooLof H
HEEEEE O
- gt ot ol d o Ak

kion

19 >,




PRE-HAIMIES

) AEF
. J”M DECK P2

b % h
Ak, f S 7
D7 DRETAIL ‘A’ v i / ‘
162 AR n, REF.
PHE-RAINTED k o, Ak
NP GEGK Fia ) 3

=R )

Q’ > & o o

=— DETAIL'B'
DETAIL A"
LLECTAICAL HEF, FRONT
re OTEEAING NG
NOTE: ALWAYS USE ORIGINAL EQUIPMENT ALL UNNUMBERED
PARTS. Use of servicelreplacement parls other than ITEMS ARE INTERCHANGEABLE
original gquipmant pars may void your warranty. WITH OPPOSITE SIDE 331719 8

e




E4620-030

KEY# PART# DESCRIPTION ary
1 329072-830 DEGK, a8 ED, WR2WMA, HI UF .. o
6 332361 PYLLEY, ENGINE ELCL EURD LT o
16 300440 GUIDE, BELT, RIDER .. el
17 138538 W’ASHEF! REGINTLK, 220X, Gix oa el
18 1458 NUT, B/16 18 REGHEXGTALK ..ocvrr-e. wane 1
18 309011-853 BRACKET, CLUTCH STOP AME E!C. w1
20 180077 . SCREW, 5/16-18K .75 HHC . e
21 1488 NIIT, 5/1618B HEGHEXGTRLK .|
24 310328 PULLEY, IDLER BFF 4.00 WIDE F |
2% 313889 BELT, ¥ 5L 12910 43" EURO E/G 1
25 1946 RETAINER BELT... 1
27 446363 WASHER, FLAT S7Ex "Bex 082 1
28 87326 BOLT, 5/8-18X2.00 CARRSN ... .|
29 120377 NUT, 38-16 REBHX. .1
a0 120382 WASHER, FIEGSPTLK :max Gsx 10 1
a1 996416 WASHER, FLAT DHX1.00X126....... '
36 320975 SPRING, 48* ELEGT/CLUTCH EUHO A
- A% 303020 PULLEY, IDLER BFF 4.00 DIA .. 1
a2 120382 WASHER, REGSPTLK.393X_ ssx 10 ol
43 505418 WASHER, FLAT .391X1 OU)( .. o2
=] 315668 CLIP, 40/46 HANGER... - A
g2 306615 RDD 40" AEAR DECK LIFT .
63 [04443 CILEVIS e e -1
84 108527 NUT, 1/2-13 ,4585 A
65 120238 NUT, 1/2-13 HEXIAM....... A
€8 300317 PIN, CLEVIS 3?5DIAX BiLG . 1
53 2r4517 WASHER, FLAT 408X 78X, aes. K
70 55180 PIN, HAIR 081 DIAX1.62LG ... A
81 312701 CLIP, BLAGK .2
82 180077 SGREW 5/16-18X .75 HHC .2
k] 1468 NUT, &M156-18 HEGHE)(c'rnLK 2
84 2179 ROD, LIFT 46°DECK EURO LT A
8BS 805288 CLEVIS, SLOT EURQ ...... N i
a6 304443 CLEWVIS ropsiecnemisegizsiiine A
87 109527 NUT, 1/2-13 45850 .2
Bg 120238 NUT, 1/2-13 HEXJAM... 2
89 00817 PIN, GLEVIS 375DIA, x 811G 2
90 274517 WASHER, FLAT 4n6X 73X, osa 2
91 56180 PIN, HAIR 051 DIAX1.62LG .. 2
101 810072 ROLLER 3 X.5151.D. X 25Q. D ..... 2
102 121222 PIN, GOTTEHR 080 DIAX 75LG .2
103 09229 ACD SUPPOAT, ZING | 2
151 320569 GUARD BELT R.M, 46"CECK LF . N
152 126385 BOLT, 5/16-1BX2.25 CARRLN .. ]
153 170493 WASHER, FLAT 344X 69X, OB - e voosertcseres s tresimmsens 3
154 1498 NUT, 5/15-13 REGHEXCTHLK. .., -
155 2173 SPACER,GUARD 46" LFIEURO -LDNG 4
161 ' 333073 QUARD, BELT LM PLASTIC ., ol
168 B7072 BeN T, 516-18X .63 CAHHLN .3
164 120393 WASHER, FLAT 344X &5X, 065 3
184 1498 NUT, 816-18 REGHEXCTRLK .., .3
180 3046114 GAUGE WHEEL,EURO &, OODD)H 3BWD 2
181 ZaTES BOLT, .500X1.890 HHSH 4/8-16 .. .2
182 1499 NUT, 38=18 REGHXCTRLK ... .2
186 304733 OHUTE DISCHARGE 456" DEOK S
187 314075 SPRING, TORSION CHUTE DI‘.‘FLEOTQ o1
186 305251 ROD FIVOT 46" DECK A120KE.12., I
189 3094138 PLISHNUT 5116 BOLT RETAINER . 21
186 310071 HOLLER 6 X.516.D.X 25Q.0. .. W
197 30144 ROD, SUPPORT ZINC .. o =
188 137185 PIN, COTTER .125 DIAX! UOL(: 1 !
201 210800-830 CHANNEL DRAWBAR 40 EUHO N
202 58247 NUT, ADJUST ....ovimnre w2
703 180079 SCREW 5/1&-18!‘ DCxHHt‘ iR
204 1488 NUT, S/16-18 REGHEXCTFILK .2
205 302083 FOO.DRAWBAR —
206 568180 PIN, HAIR 081 DIA)(l 62LG N |

21 pef"




DETAIL A' LINK PQ.

REF, ORIVE
STEER PG,

REF, viitING
HARNESS

‘NOTER: ALWAYS USE ORIGINAL EQUIPMENT
PARTS, Usa of service/replacement parts other than

original equipment parts may void your warranty.

LOW FUPEL
AU GO

’

o
S

ACF. ENGINE &
CUANTROL FG,

REF.UFY

ALL UNNUMBERED
ITEMS ARE INTERCHANGEABLE
WITH OPPOSITE SIDE

22 'b;p -

331681




KEY# PART#
1 231931
2 £7444
3 41462
4 B7220
L 57478
7 52151
) 52572
10 00434
12 303064
13 57444
17 427352
18 300104
8 227350
20 427355
24 306684
25 57551
26 3012
27 328232
2B 180020
25 271172
] 55511
a4 271184
a2 57847
a3 160505
36 57444
40 210066
41 187745
42 120368
43 13RaBs
44 22172
45 1502
a6 57444
50 302113
51 314522
56 304738
57 320554
&8 71482
61 §7769
67 308285
&8 28108
. 69 216645
0 319622
71 170383
72 Jossse
76 A
80 315902

DESCRIPTION aTY

HARNESS WIRING EURO VO/TW EIG AMP .............
TIE, CABLE BLACK NYLON 5.62L .......cu. .
PRESS CLIP,1.380LG 25810 ............
SCREW, #12 X .50 FHPNHTAP OLK,
SWITCH.SCR MNT [P NC NO BL.K,..
EDGING (73-47453) WIDE BLK ...
BLLB, HEAD!
LIGHT SW"TGH DNIDFF PAHI:L MN T avrereromniescrpenciains
ASSY,LIGHMT WIRE-1/4 TURN ..
TE, OI\BLE BLACK NYLON S,GEL .....
NUT, 5/8-2ACME ﬁELTA FOR BOOT
BOOT, IGNSWITCH ...
KEY.IGNITION DELTA
SWITCH-IGN {AFTER FIRE) 3 FOSN .o.viviirenrecininan
BATTERY, 12V, .
ACD, EATTEHY -
AOD, BATTERY T
KUT, WING 1/4-20 NVLON
SGREW, 1/4-20X .75 HHG ..
NUT, 1/4-20 REGHEXKEPS
WIRE, GROUND, 125" ...,
NUT, 5/18-18 HEXKEPS .
SWITCH, SEAT ...
SCREW, 1/4-20X BEPHPMHMA .
TiE, CABLE BLACK NYLQON 5. EZL
SOLENOID STARTER - ISOLATED ..
SCREW, 1/4-20X .75 HXSEMMA...
NUT, 51§-24 REGHEX ... . .
WASHER, EXLK 320)( 31}( 03 .....
NUT, 1/4-20 REQHEXKEPS ...i1- S
NUT, 1/4-20 REGHEXCTHLK ...,
YIE. GABLE BLAGK NYLON 5.62L ....
CHOKE CONT BS TWIN ERD LONG ...eoe vt siiears
GLIP.CHOKE CONTROL . .
MINIATWRE HOUR METER 4-40V Dc i .
SCREW, ¥6-32X .50 PHPNMA cﬁs's
NLUT, #6-32 HEXKEPS ..
BULE. INDICATQR .., .
SWITCH, ELECIGLUT ACTUATOR EURO 0
CLUTCH €L 1218HP REG GHAHGEH o
SCREW, 7/16-20X5.50 HHC ..
BEARING, FL .5101DX. 1000% sﬁL
WASHER, REGSPTLK 459X,78X,12 ..
KEY, SOUARE .250S0X2.12L6 ...
BATTERY ACID PACK, 80 OZ. ...
AMMETER ASSY=»300373,121685, ... v sicnisecrinanns

A CAN BE PLURCHASED LOCALLY

e b,e




F\Y

24 by




EA620-030 DECAL ASSEMBLY
KEY# PART# DESCRIFTION Qry
1 332096 DECAL,DASH OILFUELASUE,NU LHG - cccctiienen 1
2 a31817 DECAL DASH RH 180 CHHRLSIS ....... .
a 321802 DECAL DSH LH IBOAMM,E/CLMCH ... v 1
a 307381 DECAL DANGER FRENCH ENGLISH ..., wl
9 310608 DECAL SPEED HYDRO SIGNATURE ., ....... e
10 311591 DECAL.DECK HEIZHT EURO ELECICL. ..... W1
16 313529 DECAL, DEPRESS CL/BRAKE BLACK ... .
17 316461 DECAL, RELIEF VALVE OPERATION........, el
19 318431 DECAL,DFPRESS CL/BR HDRO FRENCH |
20 322783 DECAL,OPER INST ERQ TOP FRAME ....... o1
21 ¢ 307B08 DECAL INSTR FRENCN(CAN)ERO LT ... Wt
a2 311978 DECAL,INSTHUGT GUNSULE TOP FA ., el
23 ap7820 DECAL PARK BRAKE EXPOAT ... - |
24 402500 BECAL, SIGNATURE PAEMIER HOOD - w
26 40501 DECAL. SIGNATURE PREMIER... 1
26 402507 DECAL, GRILLE 20457 4WS
27 A02518 DECAL, CONSOLE 2046P 4WS . ...
2B 402514 DECAL. CONSQLE 2046P 4WS ...,

28 4OR52Y DECAL, FENDER SIGNATURF . ...
a0 40R528 DECAL, FENDER NOMA . cviiierriieion
I —

25 b,z




E4620-030

TIRE SIZE

11 X 4.00 -2
13X 5.00-6
15%X6.00-6

16X 4.80-8
16 X650-8

18 X650-8
18X 850-8
18 X9.50-8

20X 8.00-8
20 X 10.00- 8
20 X 10.00 - 10

23X 9.50-12

“pr
42295

41060
39830

41081
319683
41106
319685
68276
55893

53635

3
th

3

3,

IIB”

319679
319G80
316702

305035
319682

42091
317400
316701

319684
319686
319687

319690

LAY
RN

)

ﬂcﬂ

301140

57164

3196R9

uDﬂ

313952

314539

313850

314584

313654

314370

& E"

331606

i [-TAR A

26

B2y




7 s




E4620-030 REPAIR PARTS

Kay#| Partd Description

310227 HYDROSTATIC PUMP
(COMPLEIT)

213206 | OVERHAUL SEAL KIT
{CONTAINS KEY NO.'S 1-8,
13 AND 14)
RING-RETAINING

SPACERA

SEAL-LIP

RING-RETAINING

SEAL-LIP

SEAL-LIP

SEAL-LIP

GASKET-GENTER SECTION
O-RING

31azas | BY.PASS VALVE KIT.
COMPLETE (INCL. KEY NQ.'5 11-15)
SPRING-HELICAL COMP
o BY-PASS SPOOL

O-RING

O-RING

PLUG-BY-PASS

s
QWM 6Dy -

-t
-

-
3

—_ 3 -
b w

B =,




e ai s vun swane

E4620-030

NALUNAOQOINDNARN =

324090
324082
324003
324085
324096
323656
323655
323660
373RA3
323885
3z36a7
324092
324080
323681
323685

HCUSING HALF, L+
HOUSING HALF, RH -
GEAR, NDIFFERENTIAL
SHAFT, INFUT

GEAR

SHAET, DRIVE

GEAR, DRIVE PINIGN
SHAFT, PINION

DISC, BRAKE

PUCK, BRAKE

PLATE, PUCK

BRAKE, YOKE

TYPE "0" GREASE

PIN, BRAKE ACTUATING
ARM, BRAKE ACTUATOR

16. 323684

17. 323691

18. 323871

19. 323711
20. 823850
21. 323648
22, 323692
23. 323677
24, 323678
25, 323688
26., 320832
27. 323661
28. 323698
29, 329833

TYRE "D GREASE

WASHER, FLAT
NUT, CASTLE

PIN, COTTER

BOLT, HEX W/PATCH
NUT, HEX

WASHER. SPRING LO(
KEY, HI-PRO

BOLT, HEX SELF-TAP
BOLT, HEX SELF-TAP
KEY, HI-PRD
SCREW, HEX W/PATC
COUPLING

PIN. ROLL

WASHER, FLAT

HYDRO TIIA‘E AXLE

a5




